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: 'CUSTOMER SHIP TO CUSTOMER BILLTO _ | oRADE SHAPE/SIZE ‘
Gg _ GER@&U mromvsmvxaos _Acmmowro INDUSTRIAL § & 992/572-50 WEBEAM SHAPE 1712 X 5847310 X 86
; ; ZVP 037034 Lenet WHIGHT AT BATOH
US-ML-MIDLOTHIAN : mmu,m.sasso ‘Mexico 4000" 111,360 LB 5905088202
300 WARD ROAD | Mexico — S ——
MIDLOTHIAN, TX. 76065 ‘SALES ORDER SPECIFICATION / DATE or REVISION
USA FAXRLEN : '99803/000080 ASTYASTIMO7
il ) . o Ammmmm
CUSTOMER PURCHASE ORDER NUMBER - "BILL OF LADING DATE ' ASTM AGAGML
4300067722 1327-0000010420 28.06.2012
< k3 % 3 £ e x S % 3 M ¥ %
005 0.34 0021 0040 030, 038 018 0:16 0.041 0004 001 0.019 0.004
CHEMICAL COMPOSITION
03
mmm&m?mms . : . »
4 73 374 1 8000 2000
4.5 714 3% 492 8.000 . 2000
‘MECHANICAL PROPERTIES
| e
25.00
24.40
COMMENTS / NOTES

The above ﬁgum are certified chemical and physical test records as contained in the permanent records of company. This materiz], including the billets, was melted and
manufactured in the USA, We: cemity thst these. dath are.correct aind is compliance with specified requirements. CMTR complies vith EN 10204 3.1,
TOM HARRINGTON
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